
REPAIR PARTS
ROTARY LAWN MOWER - - MODEL NO. P531PD (P531PDC) 954 12 00-17



REPAIR PARTS
ROTARY LAWN MOWER - - MODEL NO. P531PD (P531PDC) 954 12 00-17

KEY PART
NO. NO. DESCRIPTION

KEY PART
NO. NO. DESCRIPTION

1 532161587 Cable Drive
2 532161473 Bail Control Drive
3 532164557 Bracket, Downstop
4 532083816 Screw Hex Wash Head Tapping 10-2
5 532161537 Cover Drive
6 532750634 Screw Thdrol 10-25 x .50
7 532160816 V-Belt
8 532132010 Nut Lock Flanged  3/8-16 Zinc
9 532163939 Pulley Driven

10 532164553 Belt Keeper
11 817541011 Screw Hex Wash Head  10-24 X .668
12 532 75192 Spring
13 532169611 Transmission Asm.
14 532145354 Pin Spring Thrust
15 532057079 Washer Hardened
16 532164551 Rod Connecting
17 532161602 Spring Extension
18 532164554 Spring Selector
19 532161961 Knob Selector Spring
20 812000022 E-Ring 7/8

21 532163365 Bearing Support
22 532166849 Bearing Ball
23 532164555 Retainer Drive Asm. Stmp.
24 532057808 Screw Hex Head Tapping  1/4-20 x .75
25 532166453 Drive Pawl
26 532166450 Pinion, Drive RH
28 812000058 E-Ring  7/16
29 532088080 Cover, Dust Wheel
30 532067725 Washer  1/2 x 1-1/2  x .134
32 532162063 Wheel  9 x 2
33 532083923 Nut Hex Flange Lock
34 532150181 Hubcap
35 532164552 Shaft Asm. Rear
36 532164550 Shaft Asm. Front
37 532161463 Retainer Front Shaft
38 532163409 Screw  12 x 5/8
39 532700279 Clip Retainer
40 532157178 Wheel  8 x 2
41 532150182 Hubcap
43 532057143 Wave Washer
44 532052160 Washer


